
Model No: MDP303

Page 1 / 2

toolspareparts.com
.au



Model No: MDP303

Parts List
ID Part No Name Qty Notes
1 763173-7 DRILL CHUCK S10 1
2 324376-4 SPINDLE 1
3 211242-3 BALL BEARING 6902ZZ 1
4 233925-5 RING SPRING 13 1
5 226578-7 HELICAL GEAR 35 1
6 210028-2 BALL BEARING 606ZZ 1
7 *** *** *** Click for Technical Bulletin 94666
8 643563-9 BRUSH HOLDER 5X8 2
9 194973-8 CARBON BRUSH CB-85 1
10 869872-0 MDP303 NAME PLATE 1
11 266326-2 TAPPING SCREW 4X18 7
12 210029-0 BALL BEARING 608ZZ 1
13 240066-0 FAN 52 1
14 515849-0 ARMATURE ASS'Y 240V 1
15 210030-5 BALL BEARING 627ZZ 1
16 *** *** *** Click for Technical Bulletin 92445
17 232210-3 LEAF SPRING 1
18 *** *** *** Click for Technical Bulletin 94666
19 650551-9 SWITCH FA1-3/2BEZ-4 1
20 687124-5 STRAIN RELIEF 1
21 266326-2 TAPPING SCREW 4X18 2
22 646147-2 CHOKE COIL 1
23 645190-8 NOISE SUPPRESSOR 1
24 682569-2 CORD GUARD 8-85 1
25 666764-2 POWER SUPPLY CORD 1.0-2-2.0 1
26 890666-2 BY MAKITA INDICATION LABEL 1
1001 763444-2 CHUCK KEY S10 1
1002 418163-2 KEY HOLDER 10 1

Page 2 / 2

toolspareparts.com
.au

https://ecommerce.makita.com.au/online/LINKS/technical/PDF/94666-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/92445-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/94666-WW-1.pdf

